



Test Report

No. GZSL1206055572TX

Date: Jun 27, 2012

Page 1 of 2

HK YAX INT'L GROUP LTD
1509# CHOICE PLAZA SOUTH GUANGZHOU MAIN ROAD, GUANGZHOU, CHINA

The following sample was submitted and identified on behalf of the client as:

One sample of beads(glass) in silver+black.

Manufactory : HK YAX INT'L GROUP LTD

Exported to : USA

Sample Receiving Date : Jun 20, 2012

Test Performing Period : Jun 20, 2012 ~ Jun 27, 2012

Test Performed : Selected tests as requested by applicant.

* * * *

Test Results : Please refer to the next pages.

Signed for and on behalf of
SGS-CSTC Ltd.

Lily Wang
Account Supervisor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No. GZSL1206055572TX

Date: Jun 27, 2012

Page 2 of 2

Test Results:

Total Lead Content

Test Method: With reference to US EPA Method 3052:1996. Analysis was conducted by ICP-OEC.

| | Result (mg/kg) | |
|-----------|-------------------|----------|
| | <u>1</u> | <u>2</u> |
| Lead (Pb) | 21 | 17 |

Note: ND = not detected
Detection Limit = 5 mg/kg

Test Part Description:

1. Silver metal (ring).
2. Black part w/ grey backing (ornament).

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.